
UC Davis
UC Davis Previously Published Works

Title
Rationale for constant flow to optimize wastewater treatment and advanced water 
treatment performance for potable reuse applications

Permalink
https://escholarship.org/uc/item/8sm7t0dk

Journal
Water Environment Research, 93(8)

ISSN
1061-4303

Authors
Tchobanoglous, George
Kenny, John
Leverenz, Harold

Publication Date
2021-08-01

DOI
10.1002/wer.1531
 
Peer reviewed

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/8sm7t0dk
https://escholarship.org
http://www.cdlib.org/


PERSPECTIVE

1 Department of Civil and Environmental 
Engineering, University of California, Davis, 
[...]
[>4.4  m3/s (>100  Mgal/d)] WWTFs it is useful to consider 
a phenomenon that has resulted from water conservation, 
namely de- facto flow equalization.

While the focus of the following discussion is on achiev-
ing constant flow for more effective WWT and AWT, another 
important benefit of flow equalization at small and medium 
sized WWTFs is the potential to maximize the recovery of 
wastewater for potable reuse, especially where large diurnal 
flowrate variations occur. The economic benefits of flow equal-
ization for the recovery of wastewater are considered in the sec-
tion dealing with the benefits of constant flow for AWT.

Constant flow through use of flow equalization
Two types of planned flow equalization facilities are used to 
achieve constant flow: in- line or off- line [see Figure  3a,b]. 
The choice of in- line or off- line equalization will depend on 
local conditions, the amount of flow and/or load equalization 
required, where these facilities are to be applied in the treat-
ment process flow diagram, and what type of structure is used 
(e.g., lined earthen basins or engineered tanks). Typically, flow 
equalization is employed following coarse screening and grit 
removal and before primary sedimentation (see Figure  3). 
Alternatively, flow equalization facilities can be employed fol-
lowing primary sedimentation (Tchobanoglous et al., 2014). 
The actual physical location of the flow equalization facilities 
can be on-  or off- site. Although the implementation of flow 
equalization facilities will produce constant flow, the manage-
ment of return flows remains an issue.

Return flows from sludge thickening, digestion, dewater-
ing, and storage processes can have negative impacts on the 
performance of biological treatment processes. Typically, these 
flows are returned as produced to the head end of the WWTFs 
or introduced directly to secondary process for treatment, 
increasing the organic, nutrient, and colloidal loading, and, in 
turn, deteriorating treatment performance. For example, anaer-
obic and aerobic digestion results in the release of humic and 
fulvic acids, soluble organic nitrogen- containing compounds, 
ammonium, and ortho- phosphate into the bulk liquid. The 
presence of Mannich polymers, found in recycle streams from 
sludge thickening and dewatering operations, has been impli-
cated in the formation of N- nitroso dimethylamine (NDMA). 
Flow equalization and treatment before reintroducing return 
flows into the treatment process are the principal methods used 
to mitigate the impact of these flows. Sidestream treatment of 
these flows has been conducted at the Washington D.C. Blue 
Plains Advanced Wastewater Treatment Plant since 2011 
(Figdore et al., 2018). Additional details on sidestream constit-
uent concentrations and treatment processes may be found in 
Tchobanoglous et al. (2014)

Figure 2. Observed flow rate variation over a 24- h period under 
normal dry conditions and during a rainfall event.

P
er

ce
nt

 o
f a

ve
ra

ge
 fl

ow
ra

te

40
Midnight

8 12
Noon

16 20
Midnight

Time of day

24
0

100

200

300

400

500

Normal variation

Storm event

Water Environment Research • 1231–1242, 2021 1233



Tchobanoglous et al.

PERSPECTIVE

Constant flow through use of divided treatment trains
At existing WWTFs, where excess capacity is available as a 
result of water conservation and or over- design, treatment 
facilities can be repurposed such that one part of the plant can 
be isolated for operation at constant flow with reduced con-
stituent loadings to produce an effluent optimized for AWT 
(see Figure 4). Because primary facilities are often difficult to 
isolate, primary filtration (PF) with a cloth disk filter could be 
used for the isolated portion of the treatment plant (Caliskaner 
et al., 2020). Where large diurnal flows are experienced, excess 
primary sedimentation capacity can be used for flow equali-
zation. Excess tankage can also be used for the treatment of 
return flows. Treated return flows can be discharged to either 
the constant or variable flow treatment trains, depending on 
the quality. Additional damping of constituent concentrations 
and mass loadings can be achieved if PF is used.

Constant flow through use of satellite wastewater 
treatment facilities
Historically, centralized wastewater collection systems 
are arranged to route wastewater to remote locations for 

treatment near a dispersal location. Among the most feasible 
alternatives to achieve constant flow treatment is the use of 
satellite WWTFs, as part of an integrated water management 
system for both non- potable and potable reuse applications. In 
an integrated water management system, satellite WWTFs, as 
illustrated on Figure 5, typically are located within the sewer 
service area at or near the point of waste generation and or 
potential reuse applications (Tchobanoglous, 2019). Satellite 
WWTFs and water reuse systems can take a number of forms, 
as illustrated on Figure  5, including (1) treatment facilities 
for subdivisions, portions of a community, or an entire com-
munity in a regional system; (2) extraction type treatment 
facilities, large and small, where wastewater is extracted from 
a wastewater collection system, treated, and used for specific 
local and regional reuse applications; and (3) interception type 
treatment facilities, used commonly for in- building recycling, 
where the wastewater to be treated and reused is intercepted 
before reaching a collection system (Asano et al., 2007). In 
large collection systems, satellite WWTFs will, most com-
monly, be of the extraction type. Examples of extraction type 
satellite WWTFs are those operated by the City of Los Angels 

Figure 3. Definition sketch for (a) in- line and (b) off- line flow equalization and (c) view of two new in- line 8.4 ML (7.5 Mgal) flow equaliza-
tion storage tanks at Orange County Water District’s Groundwater Replenishment System. When used in conjunction with available storage 
capacity available at the Orange County Sanitation District, 76 ML (20 Mgal) of flow equalization is available.

(a)

(b)

Variable
flow pumpsEqualization

basin

Overflow
structure

Pumps

Equalization
basin

Primary
sedimentation

(c)

Influent

Grit
removal

Coarse
sceen

1234 



PERSPECTIVE

and the Sanitation Districts of Los Angeles County, as shown 
in Figure 6.

The most important feature of satellite WWTFs is that 
they can be operated with a constant flowrate. In some loca-
tions, because of the ongoing long- term effects of water con-
servation, the amount of wastewater that can be extracted 
from the collection system is less than the design capacity of 
the satellite WWTF. Where the wastewater flow is inadequate, 
it may be necessary to supplement the available flow with 
wastewater from another sewershed or WWTF (the Tillman 
Water Reclamation Plant, operated by the City of Los Angeles 
is an example). In some locations, where a large residential 
area serves as the source of wastewater for a satellite WWTF 
and co- located AWTF, incorporation of flow equalization 
in the design of the WWTF makes it possible to recover the 
maximum amount of wastewater despite the large diurnal 
variations (the North City Water Reclamation Plant in San 
Diego is an example). Further, because there are no solids pro-
cessing facilities, there are no return flows. All of the solids 
including coarse screenings, solids removed by sedimentation 
or primary filtration, and excess solids from biological treat-
ment, are returned to the collection system for treatment at 
a downstream centralized treatment facility. Another interest-
ing aspect of satellite treatment is the potential for the control 
of corrosion in the collection system by discharging nitrified 
waste activated sludge (Beecher et al., 1959). The nitrate con-
centration could be supplemented with the addition of pure 
oxygen if required.

Unplanned de- facto flow equalization
In large collection systems, the diurnal flowrate variation is 
reduced because of the length and internal storage capac-
ity of the extended collection system. With the reduction in 

wastewater flowrates brought about by water conservation, the 
excess collection system volume often serves as de- facto flow 
equalization storage, damping flow variation and constitu-
ent concentrations and mass loadings. For an example of the 
effects of conservation on flowrates, the Hyperion Wastewater 
Treatment Plant serving the City of Los Angeles has a treat-
ment capacity of 19.72 m3/s (450 Mgal/d) but currently treats 
about 12.71 m3/s (290 Mgal/d). Where holdup times are exces-
sive, the organic constituents in the wastewater can undergo 
anaerobic decomposition, which alters the characteristics of 
the wastewater.

Constant flow through effluent diversion
In large WWTFs where it may not be possible, needed, or 
economically feasible to achieve constant flow through the 
use of conventional flow equalization facilities, constant 
flow can be achieved by diverting a portion of the second-
ary effluent. While the benefits of flow equalized WWT may 
not be realized, the pretreatment facilities, if needed, and 
the AWTF will benefit from constant flow operation. As 
part of the Regional Recycled Water Program (RRWR) in 
Southern California, it is proposed to implement a 6.57 m3/s 
(150  Mgal/d) constant flow AWTF, in two phases. The 
AWTF will be located at the site of the Joint Water Pollution 
Control Plant (JWPCP) operated by the Sanitation Districts 
of Los Angeles County. Currently, the JWPCP has a capac-
ity of 17.53  m3/s (400  Mgal/d) with an average daily flow 
of 11.39 m3/s (260 Mgal/d) (Chalmers et al., 2020). For the 
RRWR, a constant flow 1893 m3/d (0.5 Mgal/d) membrane 
bioreactor (MBR) is being piloted as the pretreatment step 
for the AWTF which will include reverse osmosis (RO) fol-
lowed by ultraviolet light advanced oxidation (Chalmers 
et al., 2020). Whether the MBR is considered as part of the 

Figure 4. Definition sketch for the implementation of divided flow at an existing WWTF. Primary filtration is employed to reduce the 
influent total suspended solids (TSS) and organic loading to the constant flow WWTF (Adapted from Tchobanoglous & Leverenz, 2019; 
Caliskaner et al., 2020).

Primary filtration
(Cloth disc filter)

Biological
treatment

Biological
treatment

Tertiary
filter

To advanced water
treament facility for
potable reuse

To dispersal in
 the environment

Clarifier used for equali-
zation of return flows

Primary
sedimentation

Secondary
clarifier

Secondary
clarifier

Fl
ow

ra
te

Time of day

Fl
ow

ra
te

Time of day

Influent
wastewater

Constant flowrate treatment train

Variable flowrate treatment train

Flow control
structure

Water Environment Research • 1231–1242, 2021 1235



Tchobanoglous et al.

PERSPECTIVE

wastewater treatment process or part of the AWTF is open 
to debate. Regardless of how it is viewed, the performance of 
the MBR will be enhanced with constant flow and no return 
flows.

Benefits of constant flow for wastewater 
treatment
The principal benefits of constant flow for wastewater treat-
ment include (1) economic and operational considerations, 
(2) improved performance and increased process stability, 
(3) reduced energy usage, (4) ability to predict performance, 
(5) ability to implement new biological treatment processes, 
(6) ability to optimize performance of existing facilities for 
the removal of specific constituents, and (7) the ability to 
assign pathogen log removal credits (LRCs) for secondary 
WWTFs producing effluent for potable reuse. The corre-
sponding benefits for AWTFs are considered in the follow-
ing section.

Economic and operational considerations
Cost and operational considerations are important in the 
implementation of constant flow WWTFs. In the design of 
conventional WWTFs, provision must be made for handling 

flowrate variations through the treatment process. Typical 
peaking factors (peak to average flow) used in design vary 
from 1.4 to 4, depending on the size of the WWTF. Where 
constant flow is used, the treatment process can be sized 
according to the requirements of the AWTF, resulting in 
significant cost savings over conventional design. Constant 
flow plants are also much easier to instrument, monitor, and 
operate.

Improved process performance and stability
Depending on how constant flow is achieved, improved pro-
cess performance is achieved as a result of the utilization 
of the average design hydraulic retention times, enhanced 
primary sedimentation, concentration, and load dampen-
ing; dilution of toxic constituents; reduction of shock load-
ings; enhanced secondary settling; and improved chemical 
feed application where employed. All of these measures are 
important in producing a high- quality effluent for advanced 
water treatment (Tchobanoglous et al., 2014; WEF/ASCE, 
2010). The benefits of constant versus variable flow treat-
ment are also well documented in the literature (Greenwood 
et al., 2002; Gujer & Erni, 1978; LaGrega & Keenan, 1974; 
Niku et al., 1981; Plósz et al., 2009; US EPA, 1974; Vijayan 
et al., 2017).

Figure 5. Integrated wastewater management system employing a satellite WWTF; an extraction type reuse systems where wastewater 
is extracted from a collection system, treated, and reused locally; and an interception system where the wastewater is intercepted before 
it reaches the sewer is treated and reused locally for toilet flushing and landscape irrigation (Adapted from Asano et al., 2007; Gikas & 
Tchobanoglous, 2009).

Satellite (interception type)
WWTF for on property use

Residual flow and waste
solids to centralized WWTF

Satellite (extraction type)
WWTF for industrial 
process water

Satellite (extraction type)
WWTF for local reuse

Satellite WWTF (excess flow 
and solids to centralized WWTF)

 

Centralized resource
recovery facility

Groundwater
augmentation
by spreading
and/or injection

Surface water
augmentation

Raw water
augmentation

Treated water discharged
to receiving water body

Unused tankage repurposed for
flow equalization, divided treatment,
or sidestream treatment

 

Centralized wastewater treatment facility (WWTF)
for treatment of excess flow and residuals

from upstream satellite WWTFs

Drinking water
treatment plant 

Treated drinking water
augmentation from

AWTF premitted as a
drinking water facility

Other reuse
applications

Advanced water
treatment facility (AWTF)

Additional wastewater to allow
for constant flow operation

1236 



PERSPECTIVE

Reduced energy usage
Constant flow and reduced variability in the influent BOD con-
centrations and mass loadings, result in less average and peak 
energy usage for treatment as compared to treatment under 
variable flow and mass loadings conditions (Leu et al., 2009). 
If constant flow PF is employed to further reduce the total sus-
pended solids (TSS) and BOD, energy savings of 15%– 30% are 
achievable, depending on the operation of the biological treat-
ment process (Caliskaner et al., 2020; Leu et al., 2012). The 
potential energy savings associated with constant flow or PF 
may be as important as the benefits for AWT.

Predictable treatment performance
With constant flow and limited variability in the constituent 
concentrations to be treated, the performance of a biological 
wastewater treatment process can be predicted and modeled 
using steady- state treatment kinetics. The ability to predict per-
formance by WWTFs for the removal of specific constituents 
based on the average quantity and quality makes it possible to 
optimize the performance of AWTFs (Greenwood et al., 2002; 
Gujer & Erni, 1978).

Implementation of new biological treatment 
processes
An exciting development in the field of environmental engi-
neering is the number of new biological treatment processes 
that have been or are being developed (e.g., granular activated 
sludge, activate sludge with biocatalysts). Although each of 
the processes is different, they all share one common charac-